EPA 542-R-98-015
September 1998

Remediation Case Studies:

Innovative Groundwater
Treatment Technologies

Volume 11

Federal
Remediation
Technologies

Roundtable
<www.frtr.gov>

Prepared by the

Member Agencies of the
Federal Remediation Technologies Roundtable







Remediation Case Studies:
Innovative Groundwater
Treatment Technologies

Volume 11

Prepared by Member Agencies of the
Federal Remediation Technologies Roundtable

Environmental Protection Agency
Department of Defense
U.S. Air Force
U.S. Army
U.S. Navy
Department of Energy
Department of Interior
National Aeronautics and Space Administration
Tennessee Valley Authority
Coast Guard

September 1998




NOTICE

This report and the individual case studies and abstracts were prepared by agencies of the U.S.
[...]
(Battelle, 1997) have indicated that bioslurping recovers LNAPL about 10 times faster than conventional
technologies such as skimming or dual-pump drawdown.

Battelle Memorial Institute performed a pilot-scale bioslurper test at AOC 1 during October
1996. Results indicated that bioslurping would be an appropriate remediation technology for
implementation at AOC 1. However, the wastewater produced during the pilot test contained high levels
of emulsified hydrocarbons and high concentrations of copper, lead, and zinc. Total petroleum
hydrocarbon (TPH) concentrations in the wastewater ranged from 1,500 to 6,200 ppm. In addition,
levels of copper, lead, and zinc as high as 69, 190, and 1,900 ppb, respectively, were observed. It was
expected that water extracted during the full-scale bioslurper operation would exhibit similar
characteristics. In an effort to select a cost-effective water treatment technology to treat the water
generated by the full-scale bioslurper system, two technologies, coagulation/flocculation combined with
dissolved air flotation and OleofiltrationTM, were selected and demonstrated during startup of the full-
scale bioslurper system. Information regarding the site and the evaluation of these technologies is
presented in Table 1.




Source: ABB, 1995

ﬁm DESIGNED BY
+ +s Putting Technolagy To Work SR
Estimated Extent of Contamination DRAWN BY
at AOC 1, CSS Panama City VS
;ZT ggeg;em AOC 1 CSS PANAMA CITY, FLORIDA CHECKED BY
nasEoiacoR] PROJECT . G337321-61 [ DATE 107 GBW

Figure 1. Extent of LNAPL Plume at Area of Concern1

37




Table 1. Site and Technology Information

Area of Concern 1 at the Coastal Systems Station, Panama

Site: City, Florida :

Activity that Generated Fire-fighting training

Contamination:

Standard Industrial 2869; Industrial organic chemicals not elsewhere classified

Classification Code:

Site Characteristics
Media treated:

Contaminants Treated:

Wastewater generated by a full-scale bioslurper process

Emulsified oil/grease and heavy metals including copper,
lead, and zinc

Treatment Systems (Water):

¢ Coagulation/flocculation combined with dissolved air
flotation; manufactured by Great Lakes Environmental
Inc., 315 S. Stewart Avenue, Addison, Illinois 60101

e Oleofiltration TM; manufactured by North American
Technologies Group Inc, Suite 301, 4710 Bellaire Blvd,
Bellaire, Texas 77401

Cleanup Type:

Implementation and evaluation of water treatment
technologies to treat wastewater generated by a full-scale
bioslurper process

Period of Evaluation:

448 hours of operation beginning August 1997

Total Volume of Water
Treated During Demo:

126,400 gallons

38




Section 2.0: MATRIX DESCRIPTION

The matrix characteristics that affect the cost and/or performance of the water treatment
system are presented in Table 2. The process water from the bioslurper system contained a high
concentration of emulsified oil/grease. A concentration as high as 27,000 ppm was measured. During
the demonstration, the water was milky yellow in appearance and had a strong hydrocarbon odor. Metal
contaminants that were identified for removal during the demonstration include copper, lead, and zinc.
Concentrations of copper, lead, and zinc as high as 228, 1,430, and 6,210 ppm, respectively, were
measured in the bioslurper process water.

Table 2. Matrix Characteristics Affecting Treatment Cost and/or Performance

Parameter Value(s) Method of Measurement
TPH in Water (ppm) 5,000 to 27,000 EPA Mod. 8015
Copper in Water (ppm) ND to 228 EPA 200.7/SW6010
Lead in Water (ppm) 62 to 1,430 EPA 239.2/SW7421
Zinc in Water (ppm) 697 t0 6,210 EPA 200.7/SW6010
Total Suspended Solids (mg/L) 21110570 EPA 1602
Influent Process Water pH 4.81t0 591 EPA 150.1

ND - below detection limit

39




Section 3.0: TREATMENT SYSTEM DESCRIPTION AND OPERATION

Two types of treatment systems were evaluated for treating the wastewater produced by the
full-scale bioslurper process. One system consisted of a chemical reaction and flocculation (CRF) tank
and a dissolved air flotation (DAF) system, manufactured by Great Lakes Environmental, Addison,
Illinois. Bench-scale tests performed on water samples collected during bioslurper pilot testing indicated
that the CRF/DAF could achieve a 99% reduction of TPH in the process water. The other water
treatment technology that was tested was an Oleofiltration TM system. The Oleofiltration™ system is a
hydrocarbon recovery technology utilizing amine-coated oleophilic granules to separate suspended and
emulsified hydrocarbons from water, manufactured by North American Technologies, Inc., Belaire,
Texas. Literature (EPA, 1995) has indicated that a 97% reduction in TPH is achievable using this
technology.

The objective of the demonstration was to evaluate the ability of the two water treatment
systems to remove emulsified oil/grease from the bioslurper wastewater stream. A secondary objective
was to determine if the CREF/DAF system could effectively remove metals, including copper, lead, and
zine, by increasing the pH of the process water.

3.1 Treatment System Description.

3.1.1 CRF/DAF Treatment System. The CRF system (Model CRF-15) consists of a two-stage
chemical reaction tank, a polymer preparation mix tank, chemical metering pumps, constant and variable
speed mixers, and associated instruments and controllers. A schematic illustration of the CRF system is
shown in Figure 2. The aqueous effluent from the bioslurper process enters the two-stage mix tank.
Coagulation is performed in the first stage by dosing and mixing a 50% ferric sulfate solution and a 50%
sodium hydroxide solution into the process water. For optimum hydrocarbon removal the manufacturer
recommends that the pH of the process water be maintained around 6. The water then enters the second
stage where a flocculating polymer is mixed into the process water. Following the chemical addition, the
stream gravity flows into the DAF system.

The DAF system (Model DAF-5) is shown in Figure 3. The unit is skid mounted. It
contains a flotation chamber that includes a float skimmer and a float storage sump, an air dissolving
tank, and appropriate controls and meters. An air compressor is required for operation. Microscopic
bubbles are pumped into the water. The bubbles attach themselves to the flocs created in the CRF,
giving them positive buoyancy that causes them to rise to the surface of the water. The skimmer skims
the solids into a temporary storage compartment mounted inside the unit. If necessary, an auger can be
installed to periodically pump out heavy solids that have settled at the bottom of the DAF unit. The
resulting solids slurry is passed into a tank where it is allowed to settle. The separated liquid is recycled
through the system. The sludge is transported off site by a waste disposal company and is recycled and
blended for heat recovery.

3.1.2 Oleofilter TM Treatment System. The Oleofilter IM combines a conventional oil/water
separator, a coalescing unit, and a ceramic granule filtration system. Figure 4 illustrates the concept.
Any free-phase oil present in the wastewater is removed by the oil/water separator. Water containing
emulsified oil then flows downward inside the unit’s outer shell and upward past a series of coalescing
plates. Any remaining emulsified oil is removed as the water flows upward through the center of the unit
through a bed of oleophilic amine-coated ceramic granules. Over time, the Oleofilter™ bed will become
saturated with hydrocarbons. When saturation occurs, the filtering bed automatically regenerates itself
by backflushing. The wastewater and oil produced during the backflushing process is recycled through
the system. Hence, no waste products (other than reclaimed oil) are generated.

40




3.2t

Chemical Reaction
Tank:

e~

Flocculation Tank

n_f

Ferric
Suifate
Addition

NaOH
Addition

=

-

Polymer
Addition

6 it ‘
f e e :n
Chemical Reaction Flocculation Tank
Tank O
¥ 1 1
- 6.8 ft. Lo l
Source: Great Lakes Environmental, Inc., 1992
g; Batlelie DESIGNED BY
« o » Putiing Technology To Work SR
Coagulation/Flocculation Equipment DRA\‘;:“ BY
CSS FPANAMA éIT‘C FLORIDA . CHECKED BY
c0oaGo1.cOR|PROJECT G33%21-61 | DATE 10/97 GBW

Figure 2. Chemical Reaction and Flocculation System

41




FLOAT SKIMMER

> .
WASTEWATER | /.
- INFLUENT . © . eSS,
'\ o
NS g’ y
il Y S A A A £ EFFLUENT
wal) g
SRk Ty FLOATATION
e | o8 Sl ) - CHAMBER ~r
i
\, AIRDISSOLVING
T TANK RECYCLE /
= == == == £ = —= £ = =
! TO FLOAT .| SOLIDS
R v AIR SETTLING
TANK
QBaﬂeﬂe DESIGNED BY
- - » Pusting Rachnalogy R Work ‘SR
R . . DRAWN BY
Dissolved Air Flotation Process vs
. CHECKED BY
Source: Great Lakes Environmental, Inc., 1991 I _cs_s. PANAMA CITY, FLORIDA.
parnscor |PROJECT __G337321-61 [oATE 10557 GBW

Figure 3. Dissolved Air Flocculation System

42




<+

Concentrated Ol
Outlet (Port B) :

Coalesced Oil

Treated Water 4—
Qutlet/Backwash
Watsr inlet (Port C)

Coalescing Plates

-

Oil/Water Inlet
{PortA)

Water for
Oleophilic Filtration

Oleophilic Granules

f—— Water
E= o
R oS R
Note: The backwash water outlet (Port D)
is not shown in this view.
" Source: Adapted from SFC 0.5x Operating Manual, 1992
o DESIGNED BY
a» Batlelle
« « « Putiing Tochnology To Work SR
. DRAWN BY
SFC 0.5 System Configuration Vs
CSS PANAMA CITY, FLORIDA CHECKED BY
srco1.cor [PROJECT __G337321-61 [DATE___10/97 GBW

Figure 4. Oleofilter™ Treatment System

43




Ambient Air

@ To Atmosphere

4

—— " Thermal
—— - —r— Oxidizer

Preheater

qug:]dmr;l " Recycle Moisture Induced Draft

Water Tank Separator Blower

Recycled Water

Air },~Recycle | Sludge ~
Pressurization To Disposal

System (RPS) samng\Sump Pump

Tank
Float
Pump

Coagulation/
Flocculation

Backflush Water

500-gal
Surge Tank Alr Treated

Explanation 325
-gal Water
—— Vapor Stream 2u

— Fluid Stream (LN K g;) Transfer WWTP

--—- Denotes backflush Pump
Centrifugal

DESIOKNED BY ——g— Pump
SR + oo Ptng Nchnolagy To Wosk Progressive | Oleofilter ;

DR Cavit
sy Full-Scale Bioslurper Design pﬁm,‘,’

[ |

vs
CHECKED BY C8S PANAMA CITY, FLORIDA

‘ GBW IPROJECT G337321.61__ JDATE __11/97

Figure 5. Full-Scale Bioslurper Process with Oleofilter™ and CRF/DAF in Series




3.2 Operation. The CRF/DAF and OleofiltrationTM treatment systems were operated in
parallel. The process flow is illustrated in Figure 5. Both treatment systems require a compressed air
supply for

proper operation. A weatherproof Ingersoll-Rand reciprocating air compressor (Model 2545E10P) was
used to supply air to both processes. A pneumatic double-diaphragm pump was used to pump the
wastewater from the bioslurper process to the 2-stage CRF tank. Electronic metering pumps were used
to meter ferric sulfate and sodium hydroxide into the first stage of the tank and polymer into the second
stage of the tank. The sodium hydroxide dosage was controlled using a GLI conventional pH
combination electrode with a Model 672 pH controller with a set point range set between 8.7 and 9.2.
This high pH range was selected to induce precipitation of metals in the first stage of the CRF. The rate
of ferric sulfate and polymer addition was based on results of a bench-scale test performed on process
water samples that had been collected during the pilot-scale bioslurper test. Results indicated thata -
dosage of 250 ppm ferric sulfate and 2 ppm polymer significantly reduced the concentration of
emulsified oil/water in the process water. The chemically treated water gravity fed from the second
stage of the CRF into the DAF through a schedule 80, 1.5-inch-diameter polyvinyl chloride (PVC)
transfer pipe. This pipe was later replaced with a 2-inch-diameter clear polyethylene hose; fouling of the
1.5-inch-diameter pipe with flocculated material caused the CRF to overflow with water when the
process flowrate was greater than 6 gpm.

The flocs were separated from the water by introducing microscopic air bubbles into the
process stream inside the DAF. The air bubbles were introduced into a portion of treated water pumped
from the DAF into the recycle repressurization tank using a 1.5-hp GrundfosTM centrifugal pump
(Model CR2-50). A %-inch globe valve controlled the flowrate of aerated water bled into the influent
process stream. An adjustable speed drag belt skimmer was used to skim the separated flocs floating on
the surface of the treated water into the sludge reservoir located in the leftmost compartment of the DAF
system. The sludge was pumped into a 2,550-gallon tank using a Y.-inch-diameter ARO pneumatic
double-diaphragm pump. The treated water gravity fed into the rightmost compartment of the DAF
system. A 1-inch-diameter ARO pneumatic pump also was used to pump the water into a 325-gallon
surge tank prior to discharging it into a sanitary sewer. The sludge that accumulated inside the 2,550-
gallon tank was periodically dewatered. A Y%-hp sump pump was used to pump water from the bottom of
the sludge tank into the 500-gal surge tank that provided the process water to the water treatment
processes. The operating parameters that affect the cost and/or performance for this technology are
presented in Table 3. The range of values that were measured during the demonstration are shown in the-
second column.

A 10-gpm OleofilterT™ was tested. The Oleofilter TM was equipped with a 1-hp
progressive cavity pump that pumped the process water from the 500-gallon surge tank into the top of
the Oleofilter TM, A 1-hp centrifugal pump was used to pump the treated water out of the Oleofilter IM
into the 500-gallon surge tank. The influent and effluent pump flowrates were balanced using a bypass
valve (1-inch-diameter globe valve) located on the inlet side of the progressive cavity pump. It was
originally intended that the water treated by the Oleofilter T'M be pumped into the 325-gallon treated
water surge tank (Figure 5); however, visual observations indicated that a high concentration of
oil/grease remained in the water after treatment by the Oleofilter IM. Therefore, the water was recycled
back into the 500-gallon surge tank. The LNAPL that was separated from the wastewater was gravity
fed into the 360-gallon LNAPL storage tank. The operating parameters that affect the cost and/or
performance for this technology are presented in
Table 3

45




Table 3. Water Treatment System Operating Parameters

Parameter

id Influent Water Flowrate (gpmm)

Value(s)
5106.

Method of Measurement

Retention Time (min)
e CRF, Stage 1

o CRF, Stage 2

e DAF

37 to 160
221094
13 to 55

Calculation based on flowrate
and process equipment
dimensions

Ferric Sulfate Dosage, 50%
Concentration (ml/min)

12t023

Graduated cylinder

Polymer Dosage (ml/min)
pH of Treated Process Water

20 to 47
8.25t09.26

Graduated cylinder
Calibrated pH meter;
laboratory method EPA 150.1

Average Volume of Sludge
Produced, Dewatered (gal/day)

20

Graduations on tank

Recycle Water Flowrate (gpm)

10to 18

Magnetrol LM flow indicator

Recycle Pressurization Tank
Pressure (psig)

il

i il

to 65

215

Influent Water Flowrate (gprﬁ) ‘

51075

Pressure gauge

Rotaineter B

Retention Time (min)

25 to 37

Calculation

Differential Pressure Across

1.5t04.5

Differential pressure gauge

Oleofilter (psig)

The Oleofilter IM was equipped with an automatic backflush system to clean the packing
media after it became saturated with hydrocarbons. It was set to activate when the pressure differential
across the packing media exceeded 5 psig. The backflush process consisted of washing the packing by
pumping treated water and compressed air through it. The wastewater produced during backflushing was
pumped back into the 500-gallon surge tank and the small volume of air generated was vented to the
atmosphere. The pressure differential remained below 5 psig during the demonstration; therefore, the
backflush process never actuated automatically. However, a manual backflush was performed several
times during the demonstration in an effort to troubleshoot and improve the efficiency of the unit.

3.3 Sampling and Analysis. Water samples were collected on a weekly basis; samples were